
  EMERGENCY MEASURES 
 

 Cork County Council 
Ballincollig WWTP 

 
Ballincollig Sewerage Scheme 

 
Rev Date of Issue AAA TT Title 2 Title 3  DD TT 00000 
DOCUMENT TITLE: Emergency Measures Report 
   

DOCUMENT No:        

MODULE: Wastewater Treatment Plant  

 Collection System  
   

PROJECT NUMBER:   

   

Client: Cork County Council  

Project Location: Ballincollig, County Cork  

   

Project Manager Authorisation:  Date:  

Client Authorisation:  Date:  

   APPROVALS 

Rev Date Issue Description By Check Approve 

A 07.06.2007 Issued for Client Review RJB MJOS RJB 

                                  

                                  

                                  

                                  
[...]
surface and disposed of. 

• The material collected in the stilling well should be removed to ensure that the 
mixed liquor is properly distributed in the clarifier. 

• It is critical that the sludge settled in each of the clarifiers is removed consistently 
and returned to the clarifiers in a timely manner.  

• Ensure that the sludge withdrawal mechanisms are regulated to ensure that 
sludge is withdrawn consistently 

One of the problems which are frequently found in activated sludge plants is the 
presence of biological foam. 

Activated Sludge Foaming  
Activated sludge foaming is caused mostly by two filaments: 
Nocardia spp. and Microthrix parvicella (there are other non-
filament causes of foaming). Both of these filaments have 
three causes in combination: (1) high grease and oil; (2) longer 
sludge age; and (3) low oxygen conditions or septicity. 

Nocardia appears to be favoured at higher aeration basin 
temperature and M. parvicella at lower temperature. Antifoam 
chemicals are not effective to control this type of foam, due to 
the physical interlocking of the filaments in the foam. RAS 
chlorination is of limited use in Nocardia foam control, but is 
more useful for M. parvicella. This is because Nocardia is 
found mostly within the floc, and the higher chlorine dosages 
needed to get at Nocardia may destroy the activated sludge 
floc. For Nocardia foams, surface spraying of a 50 mg/L 
chlorine solution can be effective. 

Both these filaments grow on grease and oil. Systems that do not have either primary 
settlement or FOG removal (the main grease and oil removal mechanisms) appear to 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:00:01:04



  EMERGENCY MEASURES 
 

 Cork County Council 
Ballincollig WWTP 

suffer more foaming problems. Communities which enforce strict grease and oil 
standards appear to suffer less from foaming problems. Treatment of septage, which 
contains substantial grease and oil, has been associated with foaming problems. 

There is some relationship of foaming by these filaments and low oxygen 
concentration/septicity in the system. Septicity appears to cause the breakdown of 
grease and fat to organic acids, which specifically favour these filaments. Successful 
foam control requires control of septicity and elimination of low oxygen conditions. 

The most used control method for foaming is to reduce the system sludge age. M. 
parvicella can usually be controlled by a sludge age reduction to between 8 and 10 
days. Nocardia can often be controlled by reducing the MLSS sludge age to <8 days, 
but this is variable and somewhat temperature dependent. Plants in warmer climates 
have had to reduce the sludge age to <3 days for Nocardia control. 

Sludge Age can be calculated using the following formula: 

 

where  

VA is the aeration volume in m3 

VC is the clarifier volume in m3 

QW is the quantity of waste activated sludge in m3/d 

SW is the waste activated sludge solids in mg/l 

MLSS is the concentration of suspended solids in the mixed liquor (mg/l) 

Many foams reach problem 
levels because they are not 
removed and build-up on 
the surface of aeration 
basins and final clarifiers. 
More efficient surface scum 
removal and forceful water 
sprays are required to carry 
this material out of the 
aeration basin or the 
clarifier. Foam should be 
removed entirely from the 
system and not recycled 
back into the plant (for 
example, into the 
headworks).  

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:00:01:04



  EMERGENCY MEASURES 
 

 Cork County Council 
Ballincollig WWTP 

5 SUPPLEMENTARY CLARIFICATION 
It is clear that the two final clarifiers are not capable of settling the solids from the 
Carousel during periods of high flow. This results in significant carry-over of sludge 
and the discharge of highly coloured final effluent (which exceeds the consent 
standards) to the River. 

To partially overcome this problem consideration should be given to the installation of 
additional clarification capacity. 

Action 
 Install two Lamella Clarifiers, each of capacity 125 m3/hr 

 Provide two mixed liquor feed pumps each of capacity 250 m3/hr 

 Provide Feed and Sludge Withdrawal Chambers  

 Provide inlet pipework, sludge return pipework and clarified effluent pipework 

 Provide suitable support structure 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:00:01:04



  EMERGENCY MEASURES 
 

 Cork County Council 
Ballincollig WWTP 

6 SLUDGE RETURN 
Sludge problems are exacerbated by extended retention periods in the Clarifiers. This 
will encourage denitrification, which causes floating sludge on the clarifier surface.  

Failure to remove settled sludge from the clarifiers also results in high sludge levels 
within the clarifier and makes sludge carryover from the clarifier during periods of high 
flow. 

Action 
 Install a supplementary sludge return pump of capacity 250 m3/hr in the vacant 

screw pump chamber 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:00:01:04



  EMERGENCY MEASURES 
 

 Cork County Council 
Ballincollig WWTP 

7 OUTLET TO RIVER LEE 
It is clear from observations during Autumn/Winter 2006 and Spring/Summer 2007 
that under certain circumstances, lack of capacity in the pipework from the clarifiers to 
the outfall pipe can result in flooding of the final clarifiers and discharge of floating 
solids to the river. 

This situation is untenable and arrangements must be considered to prevent this. 

The following should be considered: 

• Collect the outlet from both scum chambers in a new scum collection chamber of 
dimensions 2m x 2m x 2m below Clarifier TWL. 

• Install a submersible pump to pump the underflow back to the clarifier inlet 
chamber 

• Empty the accumulated scum regularly and dispose offsite 

• Duplicate the pipe from manhole A7 to the outfall. 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:00:01:05



  EMERGENCY MEASURES 
 

 Cork County Council 
Ballincollig WWTP 

8 SLUDGE DEWATERING AND DISPOSAL 
During earlier visits to the WWTP in Autumn 2005 and during 2006, a major factor 
which was affecting the operation of the biological WWTP was the effect of sludge 
dewatering regime. Sludge produced on the site together with imported sludge was 
stored in a sludge holding tank (thickener). It is intended that any supernatant which 
is released from the sludge as a result of thickening would be drawn off in the 
decanting channels and gravitate to the inlet works for treatment.  

When the sludge produced and imported exceeded the capacity of the equipment and 
staff to dewater, the sludge holding tanks become over-full and sludge was 
discharged to the biological plant. Aside from potential adverse on sludge quality in 
the biological plant, an additional BOD and Ammonia load was exerted on the plant 
and this was exacerbated by the addition of the filtrate and/or centrate from the 
dewatering. While excess sludges produced on the site and imported may be the 
residual of treatment processes, they still have the potential to exert significant BOD 
and ammonia loads. The solids may not be compatible with the microbial population 
(biomass) present in the Carousel. Even the centrate/filtrate will exert a significant 
load if discharged in an uncontrolled manner. 

The new curator has very effectively dealt with these problems; however odours are 
now being detected at the point where the centrate is returned to the inlet channel 

Action 
• To eliminate the problems associated with the centrate, collect the centrate in a 

stainless steel tank adjacent to the temporary sludge building and pump it directly 
to the aeration basin. 

• Ensure that the rate of sludge wasting does not exceed the sludge dewatering 
capacity.  

• By ensuring that the sludge produced on site and imported to the site is 
dewatered before it overflows from the Sludge Holding/Thickening Tank, the 
discharge of potentially harmful solids to the Carousel will be 
minimised/eliminated.  

• By discharging the centrate/filtrate in a controlled manner (by dewatering the 
sludge over the longest possible period) the shock to the aeration system will be 
also be minimised 

• Ensure that the sludge holding tank is empty at the end of the “dewatering week” 
after which is should be thoroughly cleaned down in preparation for the following 
period. 

• Do not waste sludge when the sludge dewatering plant is not operating. If the 
Carousel receives 1890 kg BOD per day then sludge production will be 
approximately 945 kg/d + inorganic solids. 1000 mg/l MLVSS is equivalent to 
9000 kg of solids so the increase in MLVSS in the Carousel will only be ~100 
mg/l + inorganic solids for each day sludge is not dewatered. 

As Ballincollig operates as a sludge hub, the importing of sludge is and will be a fact 
of life. In general sludges from other “extended aeration” treatment plants should not 
be incompatible with that produced by the WWTP itself, however primary sludges and 
in particular septic tank sludge are unstabilised and can adversely affect the operation 
of the activated sludge plant. 

• These unstabilised sludges should be received and stored separately from other 
sludges. 

• Inorganic material should be screened out 

• If adequate aeration capacity exists, it is preferable that following screening they 
are “bled” into the Carousel at a point where mixing is intense 

• In assessing the appropriate MLVSS at which the Carousel is operated, the 
amount of additional solids added must be taken into account 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:00:01:05



  EMERGENCY MEASURES 
 

 Cork County Council 
Ballincollig WWTP 

• Where adequate aeration capacity is not available, these sludges should be 
appropriately blended with the extended aeration sludges prior to dewatering 

8.1 Sludge Dewatering Capacity 
A limiting factor in the control of MLSS and Sludge Age in the Carousel plant is the 
ability to dewater and dispose of sludge from the works. There is a serious on-going 
risk of failure of the centrifuge plant, which would result in major process failure. 

Consideration should be given to completely refurbishing the old filter belt press and 
its ancillary equipment for use as a supplementary/standby sludge dewatering plant.  

8.2 Action 
• Install a stainless tank ~ 2m x 1m x 0.9m high tank adjacent to sludge dewatering 

building 

• Connect a variable speed drive positive displacement pump of capacity ~ 25 m3/h 
and pump under level control to a location adjacent to aerator platform. 

• Use flexible hose of diameter 3” and appropriately protect at access road 
crossing 

• Rehabilitate old filter belt plant  

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:00:01:05



  EMERGENCY MEASURES 
 

 Cork County Council 
Ballincollig WWTP 

9 ODOUR MINIMISATION 
The principal sources of odour at most WWTPs are  

• The inlet pipes 

• Screening storage 

• Accumulated organics in the grit channels 

• Organics and slime adhering to pipes, walls and steelwork 

• Clarifier inlet chamber 

• Clarifiers 

• Sludge withdrawal chamber 

• Sludge return pumping chamber  

• The sludge holding tank 

• Dewatered sludge storage 

Minimising most of these odours is achieved by good housekeeping. Walls and 
steelwork should be regularly cleaned down and debris removed. Channels should be 
kept clean. 

At Ballincollig, particular attention should be paid to the following: 

Inlet Pipes 
• If sewage has been in the collection system for a protracted period, it will 

release noxious odours at the inlet works. Frequently inspect collection 
system to ensure that pipes are free of blockages 

• Ensure that there are no “rogue” discharges of sludge and other wastes 
within the collection system 

• Maintain the pumping stations to ensure that solids do not build-up in sumps 
etc. 

Grit Channels 
Ensure that accumulated grit is removed frequently together with any deposited 
organic or other solids 

Carousel 
• Maintain aerobic conditions in the aeration tank at all times (not less than 0.5 

mg/l)  
• Ensure that the velocity of the mixed liquor in the tank is at a minimum of 

0.15m/s.  
Clarifiers 

• Frequent clean scum scrapers, channels, weirplates and chambers thereby 
reducing the biological breakdown of grease and scum;  

• Consistent sludge withdrawal ensuring that solids residence times of <1 hour 
at average flow conditions are established;  

• Prevent septic conditions by reducing sludge retention times during times of 
high solids loading 

• Regularly inspect scraper blades to ensure the efficiency of settled solids 
scraping 

• Remove accumulated scum regularly 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:00:01:05



  EMERGENCY MEASURES 
 

 Cork County Council 
Ballincollig WWTP 

Sludge Holding Tank 
• Frequent clean walls, scraper, decanting channels, and chambers thereby 

reducing the biological breakdown of sludge  
• Consistent sludge withdrawal ensuring that solids residence times of <2 

hours at average dewatering rates are established 
• Ensure that sludge or scum does not accumulate in the tank and that tank is 

cleaned out if not in use 
• Ensure that sludge or scum does not overflow the decanting channels 
• If odours persist, consider “covering” of tank to ensure that installed odour 

control equipment is treating the headspace of the holding tank and not the 
general atmosphere. 

• When dewatered sludge has to be retained on site, cover skips with a 
tarpaulin or similar cover 

Imported Sludge 
• Introduce any septic tank sludge, over a protracted period, below liquid level 

in the Carousel at a point of intense mixing 
• Ensure that other biological sludges are fresh – if not apply the above 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:00:01:05



  EMERGENCY MEASURES 
 

 Cork County Council 
Ballincollig WWTP 

10 STAFFING 
The current staff at the WWTP is achieving 
consistently outstanding results, when the 
flow and load to the plant are within the 
capacity of the plant, notwithstanding the 
shortcomings of a plant which has already 
given more than 20 years service. 

The inlet works, which are typical of their 
time, are no longer appropriate for a modern 
treatment plant and will soon be upgraded.  

For the time being, maintaining the 
screenings and manually removing grit from 
the grit channels, while at the same time 
increasing the quantity of sludge being 
dewatered will exert great pressure on the existing staff.  

In addition significant manhours will be required to remove accumulated scum from 
the clarifiers and other housekeeping duties. 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r